
596 29 01-01 PLOUGH RIDER GEN II

Bruksanvisning
Instruction manual

Rev. 1.04. 2022-09-29

1143346-38

































2

4

5

6

7

9

10

12

13



1

2

6

5

8

8

8

17

18

19

30

34

35

33
22

32

31 36

3722

25

30

15
16

8

8

8

9
9 10

9

9

9

9

9

9

45

11

3

8

9

12

13

14

20

21

22

23

25 26

27
28

29
23

22

22
25

24

3938 40,41

43

44

42

45

11

464

7

SweepTech AB 
Idrottsvägen 5 
596 34 SKÄNNINGE, Sweden  
Tel. +46-(0)142-880 90 
E-Mail: info@SweepTech.se 

Vikplog/Folding plough/Faltpflug  
VPG2 140 HVA 

MFG. YEAR 2019 

  
Directive 2006/42/EG 

Läs instruktionsboken! 
Read the Manual! 

Betriebsanleitung lesen! 
 

3

 
Nr.   Qty   Part description HVA art. Nr. Nr.   Qty   Part description HVA art. Nr. 

        

1 1 Plough 596290101 24 2 Rubber washer 12 mm  
2 2 Clamping Plate 599619901 25 6 Locking Nut M12 502045501 
3 8 Screw M8x35 725245771 26 2 Torsion Bracket 599620501 
4 1 Wear Rubber 599590101 27 4 Hex Bolt M10x80 725250771 
5 8 Locking Nut M8 522919401 28 4 Hex Bolt M10x160 725252051 
6 1 Blade Holder 140 LEFT 599620101 29 2 Torsion Element 599611701 
7 1 Blade Holder 140 Right  599620201 30 2 Electric Actuator 12 VDC 599624501 
8 34 Locking Nut M10 732212051 31 4 Rubber washer 25-13-2  
9 44 Plain Wash M10 734117201 32 1 Plow Center Section 599624601 

10 4 Plain Bearing with flange 599620401 33 2 Hex Bolt M12x40 725254071 
11  Hex Bolt M10x30 725249553 34 1 Center Axle 599611801 
12 1 Wing, Right 599622501 35 2 Hex Bolt M12x65 725254551 
13 1 Wing, Left 599624401 36 1 Poly Bushing 599611901 
14 1 Rubber cover 599611401 37 1 Floating Plate 599620701 
15 4 Hex Bolt M6x16 725236851 38 4 Hex Bolt M10x70 725250551 
16 4 Plain washer M6 513918900 39 1 Attachment frame 599621101 
17 4 Locking Nut M6 732211601 40 1 Angle Right 599621101 
18 2 Skids, long shaft 599611501 41 1 Angle Left 599621201 
19 2 Hex Bolt M10x20 725249171 42 2 Attachment Plate VPG2 599621501 
20 4 Hex Bolt M10x110 725251351 43 4 Hex Bolt M10x60 725250335 
21 2 Hex Bolt M12x140 725255951 44 4 Sliding Sleeve 599621601 
22 10 Plain washer M12 734117801 45 6 Hex Bolt M10x40 725250051 
23 4 Rubber/Metal Bushing 599611601  46 1 Electric Harness 599624801   

6

Version 2020-08-28



x2

T30
x7

x2

x2

1x

1x M5
8 mm

T30
x7

4

1

3

5

2

4

6



12x 16x 4x

4x4x4x

M10
(47Nm)

17 mm
7

7
8

8

10

8

4039 41,42

44

45

43

4x8x2x2x

8

7

47

46

M10
(47Nm)

17 mm
29

24

20

21
22

23

x2

M12
19 mm

5

1

3

2

4

3



6

1

3

5

2

4

6



7

1

3

5

2

4

6



Click!

M10
(47Nm)

17 mm

A

B

8

7

9

11

8

10

12



9

1

3

5

2

4

6



Click!

10

1

3

5

2

4

6



11

7 8



A

A

B

B

M10
(47Nm)

17 mm

0
3 3

12

1 2

1 2



x8

M8

13 mm
(24Nm)

M10
(47Nm)

17 mm
x2

13

1

3

5

2

4



1420

1293

1293

1318

1269

4
1
2

1
4
9

796

5
1
8

Specifications

Working width: See figure.

Height: 518 mm.

Weight: 65 kg. 

Grossweight including package: 80 kg



  
  

EG-Försäkran om överensstämmelse        
Vi, SweepTech AB, Skänninge  

Försäkrar under eget ansvar att produkten: Vikplog 596 29 01-01, som omfattas av denna 

försäkran, är i överensstämmelse med Maskindirektivet 2006/42/EG och med harmoniserade 

standarden EN 13021+A1:2008 Maskiner för vintervägunderhåll   

  

Undertecknad är behörig att sammanställa den tekniska dokumentationen  

  

  

EC-Declaration of conformity  
  

We, Sweeptech AB, Skänninge                                                             

Certify under our own responsibility that the product: Folding plough 596 29 01-01 which is 

covered by this declaration, conforms with the Machinery Directive 2006/42/EC and the 

harmonized standard EN 13021+A1:2008 Machines for winter road maintenance.  

The undersigned is entitled to issue the technical documentation.  
  

  

EG-Versicherung um Überstimmung  
  

Wir, SweepTech AB, Skänninge  

Bescheinigen in eigener Verantwortung, dass das Produkt: Faltpflug 596 29 01-01, das unter 

diese Erklärung fällt, mit der Maschinenrichtlinie 2006/42 / EG und der harmonisierten Norm 

EN 13021 + A1: 2008 Maschinen für den Winterdienst übereinstimmt   

  

Der Unterzeichnete ist berechtigt, die technischen Unterlagen zusammenzustellen   

  

  

Skänninge 2022-09-29 SweepTech 
AB  
  

Andreas Källström  

CEO  

  

SweepTech AB  
Idrottsvägen 5  
SE-596 34 SKÄNNINGE, Sweden   
Tel. +(0)142-880 90  
E-Mail: info@SweepTech.se  

  

  



  
  

    
  

UK Declaration of conformity  
  

We, Sweeptech AB, Skänninge                                                             

Certify under our own responsibility that the product: Folding plough 596 29 01-01 which is 

covered by this declaration, conforms with the The Supply of Machinery (Safety) Regulations 

2008 and the harmonized standard EN 13021+A1:2008 Machines for winter road 

maintenance.  

 

The undersigned is entitled to issue the technical documentation.  
  

  

 

 

 

  

Skänninge 2022-09-29 SweepTech 
AB  
  

Andreas Källström  

CEO  

  

SweepTech AB  
Idrottsvägen 5  
SE-596 34 SKÄNNINGE, Sweden   
Tel. +(0)142-880 90  
E-Mail: info@SweepTech.se  

  

  

  




